



Test Certificate

Nr: C3918T19 (English Version)

Applicant STABILIT SUISSE SA
Via Lische 11/13
6855- STABIQ (Suiza / Suisse)

Building material **Flat multiwall polycarbonate panel.**
Manufacturer: STABILIT SUISSE SA
References:

MACROLUX MULTIWALL 2W	MACROLUX MULTIWALL LIGHT 2W	STARTLINE 2W
MACROLUX MULTIWALL 3Q	MACROLUX MULTIWALL LIGHT 3Q	STARTLINE 3Q
MACROLUX MULTIWALL 3W	MACROLUX MULTIWALL LIGHT 3W	STARTLINE 3W
MACROLUX MULTIWALL 4W	MACROLUX MULTIWALL LIGHT 4W	STARTLINE 4W
MACROLUX MULTIWALL 4M	MACROLUX MULTIWALL LIGHT 4M	STARTLINE 4M
MACROLUX MULTIWALL 5W	MACROLUX MULTIWALL LIGHT 5W	STARTLINE 5W
MACROLUX MULTIWALL 5X	MACROLUX MULTIWALL LIGHT 5X	STARTLINE 5X
MACROLUX MULTIWALL 5M	MACROLUX MULTIWALL LIGHT 5M	STARTLINE 5M
MACROLUX MULTIWALL 7W	MACROLUX MULTIWALL LIGHT 7W	STARTLINE 7W
MACROLUX MULTIWALL 10X	MACROLUX MULTIWALL LIGHT 10X	STARTLINE 10X
MACROLUX MULTIWALL 10W	MACROLUX MULTIWALL LIGHT 10W	STARTLINE 10W
MACROLUX MULTIWALL HC	MACROLUX MULTIWALL LIGHT HC	STARTLINE HC
MACROLUX SYSTEMS MODULIT	MACROLUX SYSTEMS BDL	MACROLUX SYSTEMS CLICK
MACROLUX SYSTEMS EASYROOF	MACROLUX SYSTEMS EASY PANEL	MACROLUX SYSTEMS EASYJUNTA
MACROLUX SYSTEMS SKL		

Product family

THICKNESS	[10 – 60] mm
COLOUR	Results valid for all colours between clear and broze
DENSITY	[1,5 – 6,0] Kg/m ²
UV PROTECTION	Results valid with UV treatment and without UV treatment



Test Certificate

Tests Test according UNE-EN 13823:2012+A1:2016, "Reaction to fire tests for products – Building products excluding floorings exposed to the thermal attack by a single burning item" standard.

Test according UNE-EN ISO 11925-2:2011, "Reaction to fire tests. Ignitability of building products subjected to direct impingement of flame. Part 2: Single flame source test"

Test dates 08th-Oct-19, 15th-Oct-19

Certificates of reports Test report Nr 3918T19 (issued by AFITI-LICOF with date 25th-Oct -19).

Reaction to fire classification

B-s1,d0

Classification according to EN 13501-1:2018 "Fire classification of construction products and building elements-Part 1: Classification using data from reaction to fire tests".

Toledo, 25th of October of 2019

Digitally Signed Document

Fdo: David Sáez García
Technical Director of
Reaction to Fire Laboratory

The results of this Certificate refer solely and exclusively to the specimens tested, and not to the product in general. The specified reports include important aspects of the test performance and development which have made it possible to obtain the aforementioned Reaction to Fire classification. This certificate should be used together with the referenced reports. Cancellation or modification of the aforementioned reports implies cancellation or modification of this certificate.